
DETAIL A

DETAIL B

MATERIAL: DRAWN BY: TITLE:

HOLES: CHECKED BY:

SERIES:
FINISH: DATE: PART WT (BARE): DRAWING NO. SHEET:

OF

THIS DESIGN AND INFORMATION
CONTAINED ON THIS PRINT IS THE

PROPERTY OF NEWAVE TOWER 
COMPONENTS LLC. ANY 

REPRODUCTION, DUPLICATION OR
TRANSFER OF THE PROPRIETARY CONTENT 

IS PROHIBITED WITHOUT 
WRITTEN PERMISSION.

STANDARD TOLERANCES:
(UNLESS OTHERWISE NOTED)

FRACTIONS
DECIMALS
ANGLES

±.005"
±1/16"

±.5°

NEW VE
TOWER COMPONENTS.503-792-3739
10910 PORTLAND RD. BROOKS, OR 97305

JG

CW

3/28/2014 375.4 MTR302-B

2' T-ARM REINFORCMENT BASE KIT
FITS 10" TO 30" O.D POLE

MONOPOLE MOUNTING

AS SHOWN

AS SHOWN

HDG 1 1 LB

QTY:
CHK:

A

B

UNIT WTQTYDESCRIPTIONPART #ITEM
32.103UNIVERSAL 10" TO 30" O.D RING MOUNT WELDMENTM1030-3.011

3.256GALV. 3/4" B7 ALL THREAD @ 26" LONG27-5580-0052

0.0512GALV. 3/4" LOCK WASHER27-5490-0053

0.0912GALV. 3/4" FLAT WASHER27-5481-0054

0.1412GALV. 3/4" HEX NUT REGULAR27-5501-0055

23.123MONOPOLE REINFORCEMENT MOUNT CHANNELMTR304.016

19.5162' REINFORCEMENT BENT SUPPORT ARM PLATEMTR302.017

8.056REINFORCEMENT BENT FACE CHANNEL PLATEMTR304.038

0.294GALV. 5/8" x 2" A325 BOLT ASSEMBLY27-5430-0059

0.074GALV. 5/8" FLAT WASHER27-5370-00510

0.1348GALV. 1/2" x 1-1/2" GR.5 BOLT27-4301-00511

0.0424GALV. 1/2'' FLAT WASHER27-5200-00512

0.0148GALV. 1/2" LOCK WASHER27-5210-00513

0.0448GALV. 1/2" HEX NUT27-5222-00514

0.7712GALV. 1/2" x 2-1/2" x 4" U-BOLT ASSEMBLY27-6060-00515

7

2 3 4 5

910

15

11 12 13 1411

13

14

1

6

11121314

111314

8


